RB6070-NS01A-04

NUAL

Real Speed Engineering

INSTALLATIO

N

M

>

IWFIIIFJ—ARIVKR=2RV b

FULL TITANIUM EXHAUST COMPONENT

BE HE R35 GT-R VR38DETT
APPLICATION NISSAN R35 GT-R VR38DETT
mE

PART NUMBER RBB070-NSO1A

B / INDEX

P2 H*:E
PS English

CORENFEHBRZBEV EIFVEEE, £XELHONESTETVET,
CERRICCORBAEZ J(BFTHDIRIELBFELKTZE,
BFAHIOIEEICERDE EREPRICAUICEE L TZAL,

SBAZBCENM TVWDEREEGN I T TUZE,
BEEEA-N—-OFITIPEMEESENDECRDFT . RELEDBTHELKIZE,

NEYRMERCIDBHNECHSE . BHTEEAZBEVNMFIOT,
HENUSHT TS,

IRFEIERR CHRDMIIZEN BB EEARBZM T BEHRNASELIZE L,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle
when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




o =)

A\
B ARGIIIYIAFICERL, BERRERZRYETLELHVET.
2L ETHERIERZTHE>TLIEEL,
B ARROIRY S IR DR %Z Z 1 B fmL b
B EEFEBEUANDRGRBEPH TN, FAURZRIBT BN HYET,
|
A\
|
|

RIDES ARG TREL T LT WL
WY, BYIGTIE, REEZFEALGVLE. FHIDEHYRIRTY.

&

AEGKORY)FFIB IV IVELIT. TFV—R MADBBRNSZATRETEREL T EEW

IEEI & Y ETOMIE - KR BEALEED. %5 - BIEAARESS LR
BENHB B, WRBHBROIRY HERRICT>T < FEEL,
HARABERE Taoonssezii-oTwarscRR TN

® @
Exn =y FATTRA Exn =y FATTIH
RERE |1 AR |1
HEEE |RB6070-NSO1A-02 HEEE [RB6070-NSO01A-01
® @
ToA—aLo A= -
o g 27 AL T A
ERE |1 FREE |1
HESE |RB6070-NSO01A-03 BEEE [RB6070-NSO01A-04
®
Exn X1 TB
ERE |1
HEaE |RB6070-NSO1A-05
® @
AFn HA4LH—LH 275 H4 L >H—RH
ARE |1 e |1
HE5E |RB6070-NS01A-06 BHE5E |RB6070-NSO01A-07




)

.

©)
RIZ—=TA4ZyIv— RIZ—TAZvov—
i a—+ i =D
EiEEE |2 FEiEgE |2
B S% |RB6070-NSOTA-09 B S% |RB6070-NSOTA-08
a
FALIT—NT F FALOT—NVF
ik LH1 ik LH2
FEEEE |1 FEiEERE |1
HEm%E [RB6070-NS01A-10 Ham%E [RB6070-NSO1A-11
@ ®
EE% AV AL Y=V R
ik RH1 ik RH2
EEEE |1 FEEERE |1
BES%E |RB6070-NSOTA-12 S 5B |RB6070-NSOTA-13
e e )
@®
2.7 *Z‘/r“b/b‘—/\/ F
ZI\—
EEgE |4 FEiEEE |2
Haa% [PB609B-SBROT BERRE |PB6150-FGKOT
@
AR 77T+ y EM10 2R 77IF v kM8
FIRSE (4 FiRE (4
EES% |PB6150-FNT02 EES% |PB6150-FNTOT
2 AFETF—T55 & P
EEEE |1 FEHREE |1
Bam#% |PB6150-05B01 ERS% |PB6150-CUWOT




® j <iif§
2 757 TRIVE M8 2 757N F 104112
FEEEE |4 AEEE |2
Han# [PB6150-FBTO1 ES5E |PB6150-MCB10
@ <iif§
i 95> 71\ K 80-85 Gy 952 TNV K 7479
FEEEE |6 FEiEEE |2
ER 5% |PB6150-MCBO7 HRG% |PB6150-MCB09
ERZE
Anti-Seize
@)
B2t E — b it TVF—X
FEiRLE |1 FiRLE |1
Han#E [PB6150-TISOT HR5%E |PB6150-BSP02

ERICHERTEE nverckTetsETy.

B IVVVERIE—
WA v—Y1R%—

B NVILYF
B BRERS

BRATFYLRATAY—

1. BIETFYV—XFOERDAHL

I THREITBDII[AFIATY . KEBD

1.

N o v s W N

Ny T —DIAFRAEHEFERIANT,
78Y b aRIN—ASSYEEY AT,

7aY rF71—Y—-ZRYNT,
D7 T7731—Y%—ASSYZERW AT,
Y7NINYI— (A7) ZRIAT,
HIIT5—ZMYANT,
AMURTS—ZBWINT,

HALBES AL, BTEREESESRLTCETL




2. RSEFIWFHF I IFYV—RA FIVKR—2RY FOMDFIF

(BERROEEMER] FHROERRDEREFIE TRDEY T,

<EREHfEFEFT &M bV T >

R

GRIRIEE S ENBMATITRENL EPEBEERLLT

®|Z v FIN17RH @A L —/V FRH1
@|= v FINAFLH @A L —1V FRH2
Bleryz—aLsa2—n\«147 O o @V e AV S T A
@A A IN1 TA B|TSVIHRTY
B|AAINALTB 75vJF v b M10 [34.3~39.2N « m (3.5~4.0kgf-m)]
®|Y 1LY —LH @| 75T+ v b M8 [20.0~28.0N * m (2.0~2.9kgf-m)]
@Y1 L4 —RH AFE S —F5 7% [40.0~50.0N « m (4.1~5.7kgf-m)]
®IR75—T1=Zv¥v—3—F O[T v+
@|x75—7sZv¥yv—avy 75KV M8
H4 LY —/\2 FLH1 @| 75> 71\ F 104-112 [25.0N.m(2.6kgf-m)]
@B L —/3> FLH2 @|75> 71\ K 80-85[25.0N.m(2.6kgf-m)]

@S5> 7NV K 74-79 [25.0N.m(2.6kgf-m)]

%

e, HBOT7 VFV—RXEBHLTLEEL,




(EEFIE]

1.

LY B—ALYR—ITI S Y TNY FT479%EE L. v F/XA TLHRHICER S,
A 750D+ TLHRHERR LT EEL,
% Ty F/XA7RH (BTED) /LH HE) . £¥4—1aLv%— GIEG) .
95V FINY F7479 FIE®) EEALTIREL,
FIE 1 TRHI TS v FIXA TASSYEMIED ¥ N — R ITIRY {315 3.

¥ 2w FINATASSY (BEFIR)  75VIHRT Y b HED®) |
7579F v bM10 (FIHG) ZFEALTLIREL,

663 MILo] R F Y FM10 (BIE®) RS [343~39.2N - m(3.5~4.0kgf-m)]
ALVIA TACYT SV TR F104-11288L. I v /51 FASSYICERAG & R IC
IEVY—R MV H—ERETS,
A\ AL —ASSYDTLRAR— I BETIC B& S LT,
% ALVIMTA GIE®) . 25V FNY F104112 GIED) 2ERLTLEEL,

AALVIATBIEZS Y FINY 10411258 L. A A V151 FAIE UAL,
/A 855271 F104112080 51 THD LB REF TRIBSH LT L,
X AALVINCTB @FHEG) . 7571\ F104-112 RFIE®) #EBLTLIETL,

YA LT —LH/RHIZY T TN F80-85%& L. X4 /N1 FBlTE LIAL,

A\ FALUT—ASSYD T LRI~ BETFICRB &L 51 LT EEW,
Fh. BYSVTNY FEHA LYY —HD LB REE TRBG LT T,
EHPUBOMBEN CTetb, BTF2BULTHEEFL>TIHEEL,

% ALY —LH FIEG) . ¥4 LYY —RH @ED) . #5771\ F80-85 (BED) %
EALTREL,

YA LY —/\2 FLH1/LH2, RH1/RH2|cH A LB —INY FSN—&YFF.

FALVH—BEOWBLES ICEBLBAS, BIIYTA V5757 y MRV,

A BHLUY—NY FOR—F o ERRL. BEEY OUBEICIY T EFE>TIREL,

¥ YA LY —/\YFLHT FIEW) . LH2 (7HG0) . RH1 (F1H®) . RH2 HFIE®) .
ALY —NYFSN— HRW)  75VJFv FM8 (BIE®) .
75 VVKRIVEME (RIRE®) ZERALTEEL,

J7ZINvIN— (A7) #EET S,

RIS—TA4ZwvIv—Ico 57N F80-85%&&EL. OV EEHEARMEIC,
23— MEEmEMIIICE LA,
/A REOXFHEEICRBZ LS ICLTIREL,

DT7INVIN—EDI VTS VA, BREHLELEESR LTTETV, (TRIASHE)

A ZEEHL




9. ZAV T 72— V7771 -%REEL. BRI VTS5V ADOHERZETE D,

10. #aE LTV BERH NG, FiDSIBICAMSETS. BT 2EFRH 55551,
BEOMARETE S,

N AFEYY—ERY I BNEE. fROTS S, 87 vy v EZRY 173,

X AMFEYY—T75Y FE®) ( @7y vy GEO) EEELTIREL,

2L AMVIATETAY FFT 2= = UTFT71—H =0T UT 5V ADRNEBHIC
HROMES — P EELEAE I > THY 13 5.

13. FTRZBEILRT7I— T4 2y v —TRILH BT v 774V ) T %1775 5. (TRBEER)
A\ 7V IUVI IS TINY FOBIERRITTE T REW,

B 74¥VU>V5

14. 7Y b F 71— —5EET S,
15. U777 21— —%EET 3,
16. 70> b ORIN—ASSYEEET B,

17.\y 7 —— R FZEHET 5.

3 =

VANE: 3

B EHERILEDIVVIT S VAR, FEOGWEEHERELTHOSEFEDETO>TLIETL,
LH. EREGEICEVTDGI TS VABNESAGWNMESIE. TFYV—XAMZKR—ILE -
787 FFa1—70mYFIFRIV b EZRHEN BEICED. KRDEBEIUT SV AEERLIE.
AESHLTLIEE L,

B A=A IR EEDMTE LIERETERT S L. BAPEITORREEY ET,
B3, B IRRIEEIT>TLIEEL,

B EE - ERRAICEY., BI3ESRICAENRIAREENHY £,
PHEITH L, BERARNEETO>TTEL,



3. BbfFF&DHESR

1. BEBICFEHEOD. BEHSRT S,
2. IVIVEEEL. 74 FY Y THh5#2500rpmZE X TERIEEE LIF. REEHNGVHEERT S,
3. HEERZTV. BERHFPEEZTHNEVHHEET S,

AN T
B FT5bH2ERDEHMHEE L. HEDRREE G5, HEERIFEEICT>TLIREL,
B HREhDH3 L. HEDETLHIARICKZPEEERCTERELEY . BRTY,
B ETHICEEEZRLBEIIEBICETEHRIEL., EEREITOTLRETL,
B ZORTEBEEZFTSHBEIR. IFV—RA M ATLDTDITSZTRETIToTLIEE L,
B SROEEHELCTVWRIBEIR. TUIVEBRGET. EFEEITSEAKIEL.
BRICKESTLIEEL,

VANE S

B AREEELEE BEEARICE > TRIVIVFRICKERERLLHIBELHIVET,
HERE. VIV TV TERERL, BBIGELCTENSDBEY T4 VT EITO>TLIEL,




A CAUTION

M Installation should be carried out by 2 or more persons as fine adjustments will need to be
made during the process.

H This product should be installed by trained professionals in a well-equipped workshop.
B Only install this product on the specified vehicles to avoid product and/or engine damage.

B When installing, use the appropriate tools and safety gear to avoid injury.

A WARNING

B This product is to be installed only when both the engine and engine bay are cold.

B Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.

K|T CONTENTS Check to ensure all the following items are included in this kit.

A= - A -

O] @

Part MID PIPE RH Part MID PIPE LH

Quantity |1 Quantity |1

Part No. [RB6070-NSO01A-02 Part No. [RB6070-NSO1A-01
® @

Part CENTER COLLECTOR PIPE Part MAIN PIPE A

Quantity |1 Quantity |1

Part No. [RB6070-NSO1A-03 Part No. [RB6070-NSO1A-04
®

Part MAIN PIPE B

Quantity |1

Part No. [RB6070-NSO01A-05
® @

Part SILENCER LH Part SILENCER RH

Quantity |1 Quantity |1

Part No. [RB6070-NSO1A-06 Part No. [RB6070-NSO01A-07




L O]

Part EXHAUST TIP SHORT Part EXHAUST TIP LONG
Quantity |2 Quantity |2
Part No. [RB6070-NSO01A-09 Part No. [RB6070-NSO1A-08
: ©)
Part SILENCER BAND LH1 Part SILENCER BAND LH2
Quantity |1 Quantity |1
Part No. [RB6070-NSO1A-10 Part No. [RB6070-NSO1A-11
@ : ®
Part SILENCERBAND RH1 Part SILENCERBAND RH2
Quantity |1 Quantity |1
Part No. [RB6070-NSO1A-12 Part No. [RB6070-NSO1A-13

e

@

Part SILENCER BAND RUBBER Part FLANGE GASKET

Quantity |4 Quantity |2

Part No. [PB609B-SBRO1 Part No. [PB6150-FGKO1
@

Part FLANGE NUT M10 Part FLANGE NUT M8

Quantity |4 Quantity |4

Part No. [PB6150-FNTO02 Part No. [PB6150-FNTO1

Part AF SENSOR PLUG Part COPPER WASHER M18
Quantity |1 Quantity |1
Part No. [PB6150-OSB01 Part No. [PB6150-CUWO1

10




@
Part FLANGE BOLT M8 Part CLAMP BAND 104-112
Quantity |4 Quantity |2
Part No. [PB6150-FBTO1 Part No. [PB6150-MCB10
@ @
Part CLAMP BAND 80-85 Part CLAMP BAND 74-79
Quantity |6 Quantity |2
Part No. [PB6150-MCB07 Part No. [PB6150-MCB09
FERIE
Anti-Seize
@
Part THERMAL INSULATION Part ANTI-SEIZE
SHEET Quantity |1
Quantity |1 Part No. |PB6150-BSP02
Part No. [PB6150-TISO1

REQU'RED TOOLS The following tools are required for installation.

B General engine maintenance tools B Torque wrench

W Wire twister M Stainless steel wire H Service manual

1. REMOVING THE STOCK EXHAUST ASSEMBLY

This manual only provides basic instructions. For more details please refer to the vehicle's
official factory service manual.

1. Disconnect the vehicle's negative battery terminal.
Remove the front cross bar assembly.

Remove the front diffuser.

Remove the rear diffuser assembly.

Remove the rear lower bumper (valance).

Remove the secondary catalytic converters.

N o v o~ w N

Remove the main pipe.

11




2. INSTALLING THE TITANIUM EXHAUST COMPONENT

[lllustration of the mounting positions for each component]
The installation/positioning of the supplied components are as shown below.

<Included components & torque specs >

@®|MID PIPE LH @[SILENCER BAND RH1
@|MID PIPE RH @3[SILENCER BAND RH2
(®|CENTER COLLECTOR PIPE SILENCER BAND RUBBER
@|MAIN PIPE A @5)|FLANGE GASKET
®|MAIN PIPE B FLANGE NUT M10 [34.3~39.2N * m (3.5~4.0kgf-m)]
®)|SILENCER LH @)|FLANGE NUT M8 [20.0~28.0N * m (2.0~2.9kgf-m}]
@)|SILENCER RH A/F SENSOR PLUG [40.0~50.0N * m (4.1~5.7kgf-m)]
EXHAUST TIP SHORT COPPER WASHER
©@|EXHAUST TIP LONG FLANGE BOLT M8
SILENCER BAND LH1 @|CLAMP BAND 104-112 [25.0N.m(2.6kgf-m)]
@|SILENCER BAND LH2 @|CLAMP BAND 80-85 [25.0N.m(2.6kgf-m)]

@|CLAMP BAND 74-79 [25.0N.m(2.6kgf-m)]

X Apply the Anti-Seize (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

12




[INSTALLATION PROCESS]

1.

Attach the CLAMP BAND 74-79 to the CENTER COLLECTOR PIPE and slide onto both MID PIPE LH and RH.
A Check for LH and RH markings on the flange.

% Components used: MID PIPE RH (D on previous page) / LH (2 on previous page),
CENTER COLLECTOR PIPE (3 on previous page), CLAMP BAND 74-79 (@ on previous page).

. Attach the MID PIPE ASSEMBLY from the previous step (1.) to the catalytic converter.

% Components used: MID PIPE ASSEMBLY (from step 1.), FLANGE GASKET (G5 on previous page),
FLANGE NUT M10 (G9 on previous page).

[Torque Specs] Included M10 nut (G9on previous page)
[34.3~39.2N * m(3.5~4.0kgf-m)] - for this location.

. Attach the CLAMP BAND 104-112 to MAIN PIPE A and slide onto the MID PIPE ASSEMBLY.

Then install onto the EXHAUST HANGER(S).
A Ensure that the embossing on the SILENCER ASSEMBLY is facing downwards.

% Components used: MAINPIPE A (@ on previous page),
CLAMP BAND104-112 (@ on previous page).

. Attach the CLAMP BAND 104-112 to MAIN PIPE B and slide onto MAIN PIPE A.

A The CLAMP BANDS should be loose enough to allow the pipes to move a little.

% Components used: MAIN PIPE B (® on previous page),
CLAMP BAND 104-112 (@) on previous page).

. Attach the CLAMP BAND 80-85 to SILENCER LH and RH then slide onto MAIN PIPE B.

A Ensure that the embossing on the SILENCER ASSEMBLY is facing downwards.
The CLAMP BANDS should be loose enough to allow the pipes to move a little.
Installation should be carried out by 2 or more persons to prevent damage to the
components and/or the vehicle.

% Components used: SILENCER LH (® on previous page), SILENCER RH (@ on previous page),
CLAMP BAND 80-85 (@ on previous page).

. Attach the SILENCER BAND RUBBER to each of the SILENCER BANDS (LH1, LH2, RH1 and RH2).

Then attach the mounting brackets whilst taking extra care not to damage/scratch the SILENCER.
A Check the markings on each SILENCER BAND to ensure the correct one is being used.
% Components used: SILENCER BAND LH1 (19 on previous page), LH2 (@ on previous page),
RH1 (G2 on previous page), RH2 (@3 on previous page),

SILENCER BAND RUBBER (@ on previous page), FLANGE NUT M8 (G2 on previous page),
FLANGE BOLT M8 (29 on previous page).

. Attach the rear lower bumper (valance).

13



8. Attach the CLAMP BAND 80-85 to the EXHAUST TIPs (LONG and SHORT) then install onto the

A Ensure the RSE logo is facing upwards.
Check for clearance issues with the rear
lower bumper (valance) and ensure
the EXHAUST TIPS protrude the correct
amount (see diagram).

inner and outer exhaust exits respectively.
Adjust hereH

9. Loosely fit the front and rear diffusers then check to make sure there are no clearance issues.

10 If there are no clearance issues, tighten down the nuts/bolts in order starting at the front.
If there are clearance issues, make the necessary adjustments and repeat the process.

11 When not using an A/F sensor, install the supplied A/F SENSOR PLUG and COPPER WASHER.

% Components used: A/F SENSOR PLUG (@® on previous page) , COPPER WASHER,
(@ on previous page).

12 Where there is limited clearance between the MAIN PIPE, FRONT DIFFUSER and REAR DIFFUSER

13 Wire together the hooks on the underside of the EXHAUST TIPS. (see diagram).

A Take extra care to ensure this process is
carried out correctly.

Wire together

14. Attach the front diffuser.
15. Attach the rear diffuser.
16. Attach the front cross bar assembly.

17. Attach the negative battery terminal.

A CAUTION

M Ensure sufficient clearance and correct fitment has been achieved before tightening down the nuts
and bolts completely. In some cases, there may be insufficient clearance due to differences in
vehicle specification. In such a case, loosen the bolts on the catalytic converter and exhaust
manifold then adjust the positioning until sufficient clearance is achieved before re-tightening
down all the bolts.

B Oil or other debris on the straight pipe can lead to blemishes and/or burn marks.
Ensure that these are wiped clean after installation is complete.

M Depending on the application/use, additional thermal insulation may be required to prevent heat
damage to surrounding components.

14



3. INSTALLATION VERIFICATION

1. Check to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm to check for any abnormal sounds.

3. Test drive the vehicle and check for abnormal sounds and/or loose parts.

A WARNING

M Be thorough when performing checks as incorrect fitment or loose parts can result in reduced
performance and/or damage to other surrounding parts and components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

B When using the vehicle, if there are any abnormalities, stop the vehicle immediately and check
for faults.

H Ensure the engine and/or engine bay is cool before attempting any repairs.

B Should any problems arise, do not restart the engine. Consult a trained professional
and follow their instructions.

/\ cauTion

B Once the product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

15




RS E

Real Speed E ngineering

T252-0002 5 ||\ R /) AR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

CORBICEHTIHHVEDLE X LT THBEOILELET,
EXREE : A~ (WFA - EERR - ERFHRARZDZL)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17 : 00

16


http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/
http://www.realspeedengineering.com/

